ZBIH- 0BOM JWwN 3114

INTYA JAINTD HaAC

WLy

ASSY JATVA

A0LOW 3iN¥e0aA

WYY WEY L4

3130 NN SS0H)—— -

_J\mzz%ou Adv 10y

S —

] LA MOLY WY M/ HIENTAY JVAniH
;
WA DONICS
Wig JAWA NENLTA NON
73 — ]
— i
- [
ﬁ [ w N ? (= NAOL
o ©
S A
- o ¢ ~
ﬂ N 1 @ 9
jd\%:_m 1
HOL0W 804 KGi1J3S ﬁm_mj_m _
INTYA 40 ¥IvE N0 OILNAOW
L I WA QIONII0S 03345 OML
i
“ 13— m =]
. YN L F (3= 2SS
\\4 s
.

M @
= ,

/ Wyd L41
FIW¥H3  ONIddlL

Wy MM
mnd Wi

WYHdDVIAd LINDHEID 2ITMNVYHAAH
10N Vv 088 JdVHAMOLNY ODNVYL




LgIH-080M  JWWN 3714

INTYA NANLZH  NON

=
=

Nan13d 110

e~
4y

WIL0A 0AH 0L d31708) &1ddNS 110

"ASSY JATYA
43138 M5S0 —

) TR EY
NSSUd INIYA JITIY IUNSSIHS NIV HOLIVHL
H0L0W JINYE0AH NIVl WYHL HIROH ONILLIS 3H1SS3Hd ¥ 01 0JLSrgy
)

=

\

INIYA

38 NIHL ISMW 3ATWA 33 3W0S53Ad Mivid HL

/

J4INDD 03SOTD 0L SIATYA LMIANGD Ol S9nTd
Tod BN QIS0T HUM VIR ONY 3EYd
EAA NI NO SL0d HIOE WOHS .d.
2Oz [ OIRYW SO ONUSKA JAOWIY HO1Dvdl
r Gow) s 34330 NHOM ¥ 0L OALINNOD N3HA

JATYA 100dS ANYYOAH —— F 10N
JAWA 13ddDd QIONI0S

ENIMdNOD Ad¥ L0

HOIVIMANDDY M/ HIONCIAT DINYH0AH

g

JIANTAS 140

Il /" 3 ONiddlL
._//5%_5 Wy 1417 I 7

i

ﬁ
I

/

SIONTA) NMOD
S~ 0d W

W7EDVIA LINJYED 2TNYHTIAR i
T2A0OW S 08 JdVHMOLNY OINVL




INSTRUCTION FOR FITTING TWO WAY SOLENOID VALVE CLOSED CENTRE
CONVERSION KIT TO TANCO AUTOWRAP 580A MODEL.

REQUIRED WHEN OPERATING MACHINES ON TRACTORS WITH CLOSED CENTRE

HYDRAULIC SYSTEMS.

1. Disconnect S¥/18'm hose from inlet port on oil filter.

2. Connect port "T" on solenoid valve assembly to inlet port on oil filter.

3.  Reconnect S/S0 hose to port "P" on solenoid valve.

4. Connect 2 pin female connector to existing 2 pin connector at junction box.

5. Change the seventh controlier function setting from n to J. See instruction manual
for further information.

TANCO AUTOWRAP 5804 MODEL
TWO WAY SOLENOID VALVYE KIT PART WNO. Z07-03-0184
/ o
ey
o -~
&“&
&° -
AN
*
&° N
AN
N WO WAY
NS
N

PARTS UST ]
IEM NO] _ OFSCRIPTIN BTY | PART MO -
1. |TWO0 WAY SOLENGD VALV 1 1 201-03-10-A7
7|17 DOWTY WASHR 7 [ 2010402
) 1378 RMALEx 7" MAE ADAPTOR |1 | 701050608
L Jy/8 MALE/EERNE 90 FLBOW 2015605

|51 > /6 _ApwpT 11701066408 FIE NAE 92280 |




TANCO AUTOWRAP 580% MODEL
HYDRAULIC COMPONENTS

FILE NAME WDB0 -HC83




ITEM NO
1
2
2A
3

f R W R N

12A
13
14
15
16
17
iR

20
21
22
23
24
25
26
27
28
29
30
31
31A

TANCO AUTOWRAP 5808 MODEL
HYDRAULIC COMPONENTS

PARTS LIST
DESCRIPTION
3 BANK SPOOL VALVE (DIN)
HYDRAULIC MOTOR
SEAL KIT FOR ABOVE
CROSS LINE RELIEF VALVE
1/2" BSP BOTTOM BANIJO BOLT (SPECIAL)
M10 LOCKNUT
HYD. RAM ( FOR TIPPING FRAME)
SEAL KIT FOR ABOVE HYD. RAM
1/2" DOWTY WASHERS
1/2" NON RETURN VALVE
1/2" x 3/8* ADAPTOR
1/2" x 172 ADAPTOR
1/2" MALE END Q/R COUPLING
HYD RAM (FOR LIFT ARM}
SEAL KIT FOR ABOVE HYD. RAM
108" §T/90 3/8" D/W HOSE
72" ST/90 3/8" DVW HOSE
48" ST/50 3/8" D/W HOSE
108" ST/90 1/2” D/W HOSE
84" ST/90 3/3" YW HOSE
3 5M ACTUATOR CABLES
ACTUATOR MTG BRACKET (LOWER)
ACTUATOR MTG BRACKET (UPPER)
M8 x 60 HEX BOLT
M8 x 70 HEX BOLT
M10 HEX HD SETS x 40mm LONG
M12 HEX HD SET x 40mm LONG
M12 HEX NUT
3/8" MALE x 3/8" FEMALE %0 ELBOW
ACTUATOR LEVERS
STICKER MOUNTING PLATE
30" ST/90 3/8" D/W HOSE
3/8" FEMALE x 3/8" MALE/MALE "T" PIECE
PULL DOWN RAM
SEAL KIT FOR ABOVE HYD. RAM
3/8" DOWTY WASHER

3/8" x 3/8" ADAPTOR FITTED WITH 0.06" RESTRICTOR

14" DOWTY WASHER

1/4" x 3/8" ADAPTOR

COPPER WASHER

Bmm SPRING WASHER
ACTUATOR/JOYSTICK ADAPTOR PLATE
JOYSTICK ACTUATOR

CABLE FITTING KIT DIN OIL

3 5M JOYSTICK CABLE

3/8" MALE/FEMALE ADAPTOR
38" MALEMALE ADAPTOR

CUT AND START RAM

SEAL KIT FOR ABOVE HYDD. RAM
ROTARY COUPLING

3/8" BANJO COUPLING

3/8" SINGLE TOP BANJC BOLT

6 PORT SOLENOID VALVE
2PORT SOLENOID POPPET VALVE
30" ST/90 3/8" DAW HOSE

18" ST/20 3/8" DAW HOSE

14" 5T/90 3/8" DAW HOSE

96" 5T/90 3/8" DAW HOSE

172" MALE x 1/2" FEMALE ELBOW

- ™

i T R T R TR

—_ —_
o 7o

QrY.

-

Iw:l

WD80-HC83

PART-NO
Z01-03-013D
Z01-02-RF200
Z01-RF-200
20103004
Z01-03-002B
Z23-10
Z01-G1ARSE7
Z01-201
Z01-04-03
Z01-03-017
201-06-06-08
Z01-06-08-08
Z01-15-081
Z01-01-AW
Z01-YQl
Z38-R2-108-59
Z38-R2-72-89
Z38-R2-48-89
Z12-R1-108-89
Z38-R2-84-89
Z004-03-0075
WDas-AMI,
WD6S-AMU
226-047B
226-049B
226-0648
£26-0848
Z18-12
Z01-14-015
2004-03-009
WD60-794
Z38-R2-30-89
201-12-002
Z01-01-AW15
Z01-AW25
201-04-02
201-03-40
Z201-04-01
201-06-04-06
Z01-04-15
£12-02-08
AY15-072
Z004-03-013
Z4-03-014
Z004-03-00753
Z201-05-06-06
Z01-06-08-06
Z01-01-AWHS
Z01-AWH
Z01-01-AWR
Z01-19-062
Z01-20-062
Z01-03-105-06
Z01-03-103
Z38-R2-30-59
Z38-R2-18-59
ZI8-R2-14-59
Z38-R2-96-59
Z01-14-018




TANCO AUTOWRAP 5804 MODEL

HYDRAULIC COMPONENTS

FILE MAHE WO67-PLLT




TANCO AUTOWRAP 580A MODEL
HYDRAULIC COMPONENTS

PARTS LIST

ITEM NO. DESCRIPTION

[l oV mmawiN -
~Nog SN

24A
25
26
27
28
29
30
31
32
33
34
35
36
37
37A
38
38
40

4 BANK SOLENOID VALVE
HYDRAULIC MOTOR C.L.

SEAL KIT FOR ABOVE RAM
CROSS LINE RELIEF VALVE

1/2* B.S.P. BOTTOM BANJO BOLT (SPECIAL)
HYDRULIC RAM (TIPPING FRAME)
SEAL KIT FOR ABOVE RAM

1/2" DOWTY WASHER

1/2" NON RETURN VALVE

1/2" x 3/8™ ADAPTOR

1/2" x 1/2" ADAPTOR

1/2" MALE END Q/R COUPLING
HYD.RAM (FOR LIFT ARM)

SEAL KIT FOR ABOVE RAM

108" ST/90 3/8" D/W HOSE

72" ST/90 3/8" DIW HOSE

84" ST/90 3/8" D/W HOSE

24" ST/90 1/2" D/W HOSE

24" ST/30 3/8" DAW HOSE

12" ST/ST 3/8" DAW HOSE

9" ST/ST 3/8" D/W HOSE

48" ST/90 3/8" DAW HOSE

FILTER

FILTER ELEMENT

3/8" x 3/8" ADAPTOR FITTED WITH 0.06"
RESTRICTOR.

172" MALE x 1/2" MALE x 1/2" FEMALE "T" PIECE

108" S¥/90 1/2" DAW HOSE

HYD. RAM D/A (PULL DOWN ARM)
SEAL KIT FOR ABOVE RAM

1/4" DOWTY WASHER

1/4" x 3/8" ADAPTOR

1/2" FEMALE x 1/2" FEMALE 90 ELBOW
3/8" MALE/FEMALE 90 ELBOW

iN LINE FLOW DIVIDER

3/8" DOWTY WASHER

3/8" x 3/8" ADAPTOR

3/8" MALE x 3/8" MALE x 3/8" FEMALE “T" PIECE

OVER CENTRE VALVE

30" 8T/90 3/8" D/W HOSE
COPPER WASHER

96" 8T/80 3/8" D/W HOSE

CUT & START RAM

SEAL KIT FOR ABOVE RAM
ROTARY COUPLING

3/8" BANJO COUPLING

3/8" SINGLE TOP BANJO BOLT

57

—_ =2 A} = ey g

—_
3]

=R el i MY S el ) L = A R D e

WDe7-PL47

PART-NO

Z01-03-A550
Z01-02-RF200
Z01-RF-200
Z201-03-004
Z01-03-002B
Z01-01-ARB8Y
Z201-201

Z01 -04-03
Z01-03-017
Z01-06-06-08
Z01-06-08-08
Z01-15-081
Z01-01-AW
Z01-Y01
Z38-R2-108-89
238-R2-72-89
Z38-R2-84-59
Z1 2-R2-24-59
Z38-R2-24-59
Z38-R2-12-88
Z38-R2-9-88
238-R2-48-5¢9
Z01-24-08
Z01-24-08E
Z201-03-40

Z201-12-003

Z1 2-R2-108-59
201-01-AW25
Z01-AW25
Z0 1 -04-01
Z01 -06-04-06
Z201-14-018
Z01-14-015
Z01-03-10-A6
Z01-04-02
Z01-08-06-06
Z201-12-002
Z01-03-10-A8
Z38-R2-30-S9
Z01-04-15
Z38-R2-86-8G
Z01-01-AWH9
Z01-AWH
Z01-02-ANR
Z01-19-062
Z01-20-062




TANCO  AUTOWRAP

1999 MODEL CONSTANT INDEXING DRIVE ASSY

TEMS MARKED WITH * ARE POSITIONED
T THS SIBE OF THE MACHINE ON “S™ MODELS
ND 1 OFF EACH ITEM IS REQUIRED OWLY.

N "A" MACHINES QUANTITY REQUIRED WILL BE 2
ACH ITEM AND ARE POSITIONED AT THE
PPOSITE 0E OF THE MACHINE AS SHIWK.

;

FILE NAME WDB0-PLE2




WD80-PL82

ITEM NO.

mmummgthA

34*
35*
36
37*
38

NOTE:

TANCO AUTOWRAP

CONSTANT INDEXING DRIVE ASSEMBLY

PARTS LIST
DESCRIPTION

TURNTABLE ASSY.

TIPPING FRAME ASSY,

DRIVE ROLLER ASSY.

GEAR BOX

GEAR BOX SEAL KIT

M12 HEX HD SET x 30mm LONG
12mm DIA SPRING WASHER
CHAIN TENSIONER

CENTRE SPROCKET ASSY 27 TOOTH
M12 HEX HD SET x 25mm LONG
46 TOOTH SPROCKET

M10 HEX HD SET x 25mm LONG
10mm DIA SPRING WASHER
RETAINING COLLAR

CHAIN 3/4" PITCH X 87 PITCHES
ROSTA TENSIONING UNIT ARM
M10 HEX HD BOLT x 65mm LONG
M10 LOCKNUT

SPROCKET DOUBLE SIMPLEX 13T/6T KEYED
SPROCKET DOUBLE SIMPLEX 13T/16T SPLINED

KEY 5/16"x 5/16" x 32mm LONG
CHAIN 3/4" PiTCH X 6 PiTCHES
1/211 DIA STAR WASHER
CHAIN GUARD

M10 HEX HD SET x 70mm LONG
10mm DIA FLAT WASHER

M10 HEX HD SET x 3Cmm LONG
CHAIN STRIPPER

M10 CUP 8Q. SCREW x 30mm LONG
M10 HEX NUT

MAGNET

M6 CSK HD SET x 35mm LONG
6mm DIA FLAT WASHER

M6 LOCKNUT

SPIRAL PIN

ON "S" MACHINES QUANTITY REQUIRED ON

ITEMS MARKED WITH * WILL BE 1 OFF

Fagral

)
3

MMNMNMNBAMN—=S 2 2NN N A e o s B ) e ek a3 A

PART-NO

WD6&7-TA
WD6G7-TF
WDE6-BRD
Z201-25-300
Z201-25-3008
Z226-0828
212-02-12
WDE0-CT
WD64-CSA
Z26-0818
Z06-D64-463
Z26-06118
Z12-02-10
WDE623-071
Z09-AW-5
Z206-454
Z226-0671B
22310
Z206-D64-131
Z206-D65-131
WDB23-K32
Z09-AW-3
Z10-01-121
WD67-CGC
Z26-068B
Zi0-02-1¢
Z26-0625
WD67-053
213112
Z218-10
D6043
Z13-132
Zil-02-066
Z223-06
203-23-062




TANCO AUTOWRAP 3808/580S/580A MODELS

RIS

ASCUMMRIN SR

o —
ARSETLAA RN /////// T

\ NE
MLV O

5?5/””//,/ S
Moy /;:/ NS
A AT

FILE NAME WDBOPL&4




ITEM NC:

Ll Bd

——
eV LR I VAN

13
14
s
16
17

1%
20

22
23
24
25

27
28

30
31

33
34

36
37

39
40

42
43

45
46
47

TANCO AUTOWRAP 3808/580S/580A

PARTS LIST
DESCRIPTION

CHASSIS ASSY

STUB AXLE (LONG)

WHEELS (STANDARD WIDTH)
(WIDE)

WHEELS NUTS

BISSEL PIN

M10 HEX NUT

HYDRAULIC RAM

RAM BOTTOM P{VOT PIN

RAM TOP PIVOT PIN

2" X 1/4" SPLIT PIN

TIPPING FRAME ASSEMBLY

TIPPING FRAME PIVOT PIN C/W GREASE

NiPPLE

M12 HEX HD BOLT X 80MM LONG

M12 HEX NUT

GRIP FACE KIT

/8" BS.P. ST GREASE NIPPLE

SCREW JACK ASSEMBLY (WELDED ON)

BELT GUIDE ASSEMBLY

M8 HEX HD SETS X 20MM LONG

M8 HEX NUTS

8MM DIA FLAT WASHERS (MUD FLAP)

8MM DIA SPRING WASHERS

SCRAPER

THRUST WASHER

BEARING (25MM LD.)

CIRCLIP

END ROLLER MOUNTING BRACKET

M12 HEX KD SET X 60MM LONG

M14 HEX HD SET X 55MM LONG

STUB AXLE {SHORT)

INNER BEARINGS

OUTER BEARINGS

4MM 'R’ CLIP

RING HITCH ASSY (LONG)

M16 HEX HD SET X 50MM LONG

M16 LOCKNUTS

M10 HEX HD SET X 25MM LONG

10MM DIA MACHINED FLAT WASHER

TURN TABLE ASSY

BRELT ROLLER ASSY IDLER

BELT ROLLER ASSY DRIVER

SMALL ROLLER ASSY

SIDE ROLLER

ROLLER MOUNTING BRACKET

M12 LOCKNUTS

LOMM DIA SPRING WASHER

11/4* PILLOW BLOCK BEARING C/W CAM

LOCK COLLAR

SUPPORT WHEELS (4" DIA)

AXLE ASSY C'W GREASE NIPPLE

M20 LOCKNUTS

1206 WIDE X 2475MM LONG X 1/4* FLAT BELT
TURN TABLE COVER PLATE

Ml4 HEX NUT

SPACER

MZ HEX HD SET X 30MM LLONG
14MM DIA FLAT WASIIER

M12 HEX HD SET X 30MM LONG
FILM TRANSPORT BRACKET
CLAMPING FLATLE

M10 HEX HD BOLT X 140MM 1L.ONG
PLASTIC CAP

M12 HEX HD SET X 40MM LONG
14MM DIA SPRING WASHER

WD380-PL44

MODELS TRAILED

Q1Y

[N Q-

m-—m.ﬂ.—.—-uug

R S NS I NP N

AMOQAMM'—'—'—MMG\G\HMMH:—-QOLMMJ:-MM;

Lol

A e kg e e BSOS e e

PART NO.

WD66-CHA
Z204-0336
Z04-03
720404
M22AWNA
Z03-22-AWS82
Z18-10
Z01-01-AR687
Z03-02-330
Z03-03-50
703-21-29
WDe4-TT
203019058
23960
226090113
Z16-12
Z05-02-AW49
Z39-60
WD60-J4
WDe6-BG
Z26-398
Z18-08
Z11-02-081
Z12-02-08
WD60-71
WDED-292
Z06-AWREB-%3
Z28-525
WD66-ERH
Z26-0888
Z26-1058
Z04-032
M22AB-209
M22AR-206
236-02
WDaS-HIT
Z7.G-1248
Z23-16
226-0615
Z11-02-10
WD66-TA
WD66-BRI
WD&6-BRD
WD66-SMR
ZOG-AWR
WD66-RMB
Z23-12
£12-02-10
Z06-485

206-466W
203-22-AW/AX
23960
Z23-20
Z05-02AWS6
W66-043
Z18-14
WD60-198
Z26-0418
Z11-02-14
226-0828
WDG6O-FTH1
WD60-933
226-07268
23208
Z26-0848
Z1202-14




TANCO AUTOWRAP
TURNTABLE CHAIN DRIVE ASSEMBLY

FILE NAME: WD66PLY




TANCO AUTOWRAP

TURNTABLE CHAIN DRIVE ASSEMBLY

PARTS LIST

ITEM NO DESCRIPTION

OO ] hoLh s L B e

—_——
—

12
13
i4
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

TIPPING FRAME ASSY
38 TOOTH x 1" PITCH SPROCKET
CHAIN 1" PITCH x 54 PITCHES
SPINDLE SPACER
KEY 5/8" 8Q x 50mm LONG
13 TOOTH x 1" PITCH SPROCKET
KEY 5/16" 5Q x 45mm LONG
LOCKING COLLAR
[Omm DIA SPRING WASHER
3/8" UNC HEX HD SET x 1" LONG
2" DIA FLANGE BEARING

C/W CAM LOCK COLLAR
5/8" UNF HEX HID SET x 2" LONG
518" UNF LOCKNUT
HYDRAULIC MOTOR
HYDRAULIC MOTOR MOUNTING PLATE
M12 x 50mm ALLEN HD O/S SCREW
M12 HEX HD SET x 30mm LONG
12mm DIA SPRING WASHER
12mm DIA FILAT WASHER
M16 THREADED BAR x 150mm LONG
Ml6 HEX NUT
SPACER
M12 LOCKNUTS
M12 HEX HD SET x 50mm LONG
DRIVE CHAIN GUARD
M12 HEX NUT
M6 HEX NUT
Mo 0 DEGREE GREASE NIPPLE
M12 GRUB SCREW x 16mm LONG

QTY

e A T S p

o o = b RO R B = B B I D ke e fa e

WD66-PLS

PAPT NO

WDG67-TF
Z06-D64-38
Z09-AWo
WD64-040
WD64-052
Z06-160-046
WD64-053.
WD623-071
£12-02-10
Z27-0238

Z0G6-49EC
Z31B-064
Z20-10
Z01-02-RF200
WDo64-001
Z13-5-12X350
Z26-0825
Z212~02-12
210-02-12
WD64-038
Z18-16
Wi60-093
Z23-12 .
Z26-0868
WD66-DCG
Z18-12
Z18-06
Z39-65
Z£28-012




BLY

TANCO AUTOWRAP 3805/5808/5804A MODELS
LIFT ARM ASSEM




WD67-LA

TEM NO

00 =1 Oh b B W N —

p-n.—-.—-.—-.—-._-._..—.u._..\o
00 -] Ohoh B R — D

19

TANCO AUTOWRAY 380S /580S / 580A MODELS

LIFT ARM AND CHASSIS
PARTS LIST
DESCRIPTION

CHASSIS ASSEMBLY
LIFT ARM ASSEMBLY

ADJUSTABLE OUTER ARM ASSEMBLY
ADJUSTABLE BALE STOP

HYDRAULIC RAM (LIFT ARM)

RAM BOTTOM PIVOT PIN

RAM TOP PIVOT PIN

2" X 1/4" SPLIT PINS

LIFT ARM PIVOT C/W GREASE NIPPLE
M10 HEX HD SET X 25MM LONG (TUFLOCK)
10MM DIA MACHINED FLAT WASHER
10MM DIA SPRING WASHERD

SPAREX PIN

SPAREX PIN

7/16" DIA LINCH PINS

SAFETY SUPPORT BAR

6MM DIA LINCH PIN

PLASTIC CAP

LIFT ARM SENSOR MOUNTING BRACKET
* ON 'A' MODELS ONLY

QTY PART NO.

— et B et B b e ) L L B Led et e e e e e s

WD67-CHA
WDG60-LA
WD60-LAAA
WDOIO-LAS
Z01-01-AW
Z03-02-330
Z03-01-905A
Z03-21-29
Z203-01-905
Z26-0618
211-02-10
Z212-02-10
Z03-04-73
203-04-77
Z03-22-06
WD60-319
Z03-22-03
Z32-10
WD610-LSM




CISPENSER SYSTEM

LM

TANCO AUTOWRAP 5805/580A MODELS
=1

FILE NAME WO9SPLAT

0
-
ﬁdlu
=

Eeigirran

JNLY

FOR 580S MOOELS

* REQUIREC

ITEMS MARKED WITkE




ITEM NO:

50¢
51
o2t
Pch
54+
55°
56

' WD95-PL47
TANCO AUTOWRAP 5808/580A MODELS

FILM DISPENSING SYSTEM
PARTS LIST

DESCRIPTION: QTY:  PART NO:
INNER ROLLER ASSY 1 D&17-IRA1
OUTER ROLLER ASSY 1 D617-ORA
60 T GEAR 1 D617-G6D
6mm SQ. KEY STEEL x 20mm LONG 2 WDE7-KS20
39T GEAR - 55% STRETCH 1 DE17-G39
35T GEAR - 70% STRETCH 1 D617-G35
DISPENSER MAST 1 WD617-DM
M16 HEX NUT 8 Z18-18
16mm SPRING WASHER 8 Z12-02-16
80mm M16 U BOLTS 4 73552
DISPENSER MAST MOUNTING BRAGKET 1 WDE7-DMM
3/4" x 10mm SPACER 2 D617-026
RHP SLF20A BEARING 4 706-17
FILM DISPENSER MAIN FRAME 1 WD617-FDMS
PIVOT PIN 1 WD6E17-PP1
TOP CONE 1 WDS0-012
CIRCLIP 2 728.525
FILM SPOOL LOWER 1 WD617-013
BOTTOM CONE 1 W090-013
SPRING 1 207-07
PLASTIC CAP 1 1/4" DIA 1 Z39-60
BEARING 1 Z06-AWRB
M16 LOCKNUT 2 Z23-16
114" X 2* SPLIT PIN 2 201-23-29
16mm DIA FLAT WASHER 2 Z10-02-16
HYDRAULIC RAM (PULL DOWN) 1 Z01-01-AW25
1" G.B. PLASTIC CAP 1 73214
M12 X 50 HEX SET 1 Z26-0865
M12 LOCKNUT 1 223-12
12mm DIA FLAT WASHER 1 212-02-12
FILM PULL DOWN ARM ASSEMBLY 1 WD617-FPDA
RETAINING WASHER 1 WDE0-858
ROLLER 1 WD60-866
1" DIA FLAT WASHETR 1 Z10-02-30
Bmm "R" CLIP 1 Z36-03
PLATED COLLAR 1 WD617-025
TORSION SPRING 1 20704
M8 LOGKNUT 2 223-08
DISPENSER GEARBOX COVER 1 WD617-GC 1
20mm EXTERNAL CIRCLIP 2 228520
M8 LOCKNUT 2 Z23-08
PLATE LATCH 1 WDB17-015
PLASTIC HAND GRIP 1 732418
M10 x 25mm SET 2 726-0611%
M20 x 2.5mm PITCH LOCKNUT 1 723.20
10mm DIA SPRING WASHER 2 Z12-02-10
M10 HEX NUT 1 218-10
3 BANK SPOOL VALVE (DIN) 1 Z01-03-618D
M8 x 20mm HEX SET 448 Z26-039S
M8 HEX NUT 4 Z18-08
8mm DIA SPRING WASHER 4 Z12-02-08
gmm DIA FLAT WASHER 4 Z11-02-081
VALVE COVER PLATE 1 WD6U5M-19
M10 x 20 HEX SET 3 726-0605
10mm DIA SPRING WASHER 3 Z12:02-10
10mm DIA MUD FLAP WASHER 3 Z11-02-061
M0 HEX NUT 3 Z18-10

CENOTES ITEMS REQUIRED FOR 5805 MODEL ONLY




TANCO AUTOWRAP
HYDRAULIC CUT AND START
MAIN ASSEMBL.Y

FILE NAME WDB0PLES

{ { { i { i | {




TANCO AUTOWRAPF
HYDRAULIC CUT AND START UNIT
PARTS LIST

FTEM NO. DESCRIPTION

;:g;::;:gwch\mauu»—-

HYDRAULIC CUT AND START MAIN FRAME
M0 x 25 HEX SET

LOCKING COLLAR

GRIPPER ROD

H6 X 25 HEX SET

BLADE

SPRING

GRIPPER PAD (RUBBER)

GRIPPER PAD

M8 X 10 GRUB SCREW

M 14 HEX NUT

14MM SPRING WASHER

CUT & START HYDRAULIC RAM ACCUMULATOR
8MM FLAT WASHER

M8 LOCK NUT

M IC L.OCK NUT

MIQ X 75 HEX BOLT

10mm DIA SPRING WASHER

QTY

[T N NE I NE S N S DY S S

PART NO.

WD605H-MF
Z26-0615
Wi60-090
WD605H-13
Z726-0403
605-104
Z07-49
Z40-28
WDG60O5H-15
Z28-008
Z18-14
212-02-14
Z01-0I-AWH
Zil-02-08
Z23-08
Z23-010
Z26-069B
Z12-62-10




WD80-PL23

TANCO AUTOWRAP CUT AND START
SENSOR AND MAGNET MOUNTING BRACKETS

SENSOR MOUNTING  BRACKET

L 3 prcres
e OF THREAD

SENSOR MOUNTING  BRACKET TIPPING
FRAME

m,

H

|3 pooes

UF THEAD e

L’ CHASSIS
PARTS LIST

ITEM NO DESCRIPTION QTY PART NO.
1 MAGNET MOUNTING BRACKET 1 WD605-165
2 MAGNET 1 D6034
3 M6 HEX HD. SET x 30mm LONG 1 226-0228
4 smm DIA FLAT WASHER 1 Z12-02-06
5 M6 LOCKNUT 1 223-06
6 M8 HEX HD. SET x 25mm LONG 2 Z28-0403
7 M8 LOCKNUT (NYLOCK) 1 223-08
8 8mm DIA SPRING WASHER 2 Z12-02-08
9 M8 HEX NUT 2 218-08
10 M8 HEX HD. SET x 100mm LONG 1 Z226-0575
11 SENSOR MOUNTING BRACKET 1 WDB05-58
12 SENSOR MOUNTING FLAT 1 W0D605-164




WD64 PLA41

TANCO AUTOWRAP

TURNTABLE LOCKING ARRANGEMENT

PARTS LIST

ITEM DESCRIPTION QTY PERT NO
1 UNDERSIDE COF TIPPING FRAME 1 WDe4-TF
2 TURNTABLE CENTRE SHAFT 1 WD64-002
3 SPINDLE SPACER 1 WD6%7-55
4 1 1/4" UNC HEX NUT i Z218-300
5 M8 GRUB SCREW X &6MM LONG 1 228-007

2T

&

N
—

)

A\

=

J§\




TANCO AUTOWAP
HYDRAULIC BALE RAMP

>;’/

o

INSTRUCTIONS  FOR RECHARGING AND REBUCING PRESSURE
N HYDRAULIC BALE RAMP CYLINDER
HYO. HAND PUMP

50 BAR
(725 PSA)

ACCUMULATOR
e

G———1-

HYDRAULIC CYLINDER / X
TO RECHARGE CYLINDER TO REDUCE PRESSURE IN CYLINDER
1 REMOVE PLUG FROM PORT A" . 1 SLACKEN CONNECTION ON HOSE END JUST ENOUGH
2. CONNECT HOSE FROM HYD. HAND PLMP TO PORT “A” . TO ALLOW OL TO BLEED OUT SLOWLY.
3. CHARGE CYLINDER TO A PRESSURE OF S0 BAR (725P.S).) 2. RETIGHTEN CONNECTION AND CHECK OPERATION
& BLEED AR FROM SYSTEM BY SLACKENNG HOSE CONNECTION OF BALE RAMP AS DETALED N FIG. 1

AT BASE OF ACCUMULATOR MARKED X.RETIGHTEN CONNECTION. 3. REPEAT PROCEDURE UNTIL OPERATION OF RAMP

S.REMOVE PUMP HOSE FROM PORT “A” AND REFIT PLLG. 'S CORRECT.

FILE NAME WD&6 - PLZE




WD64 -PL25

ITEM

SO

TANCO AUTQOWRAP MODEL
HYDRAULIC BALE RAMP

PARTS LIST

DESCRIPTION: QT :

HYDRAULIC BALE RAMP ASSY
RAMP MAIN PIVOT PIN

C/W GREASE NIPPLE
M10 HEX HD SET X 20mm LONG TUFLOCK
10mm DIA MACHINED FLAT WASHER
10mm DIA SPRING WASHER
BALE MAT
M10 X 30mm LONG CUP HD.SQ BOLTS
M10 HEX NUTS
HYDRAULIC RAM C/W ACCUMULATOCR
SPAREX PIN
SPAREX PIN
7/16" DIA LINCH PIN
ACCUMULATOR MOUNTING PLATE
CLAMPING PLATE
M8 HEX HD BOLT X 80mm LONG
M8 LOCKNUT
M28 X 1.5 PITCH HEX NUT

[\

Hﬁh%FAFJNFJF‘HlﬂLﬂP'SbJM

PART NO:

WD65-HBRF
Z03-01-905

7226-0608T
7211-02-10
212-02-10
Z05-02-EBRH
Z13-112
z18-10
Z01-01-AWD
Z203-04-74
703-04-73
7Z03-22-06
WD6 5 -AMP
WD65-231
Z26-050B
Z23-08
Z18-28




TANCO AUTOWRAP TRAILED MODELS
LIGHTING KIT

Z05-30

ITEM NO

O -1 b W

DESCRIPTION

LIGHT MOUNTING BRACKET RHS
LIGHT MOUNTING BRACKET LHS
LIGHT MOUNTING PLATE

LIGHT CLUSTER RHS

LIGHT CLUSTER LHS
TRIANGULAR REFLECTOR

M12 HEX HD BOLT X 100 LONG
M12 HEX HD BOLT ¥ 90 LONG
M12 LOCKNUT

M8 HEX HD SET X 20 LONG

M8 LOCKNUT

M6 CHEESE HEAD SET X 20 LONG
M6 LOCKNUT

QTY PART-NO.

B b o b B RN R N

WD60-LMB
WD60-899
WD60-898
z05-30R
Z05-30L
7204-62
7.26-092B
7Z06-0391B
723-12
7.26-395
723-08
Z13-15
223-06




. WD90-PL21

TANCO AUTOWRAP 580A MODEL
VALVE/JUNCTION BOX/FILTER & DIVERTER VALVE
MOUNTING BRACKET ASSEMBLY

PARTS LIST

ITEM NO: DESCRIPTION:

1

00 ~1 O oLh B

B2 e e e e e OO
O oD G =) O h e W — D -

VALVE COVER PLATE ASSY
JUNCTION BOX MOUNTING BRACKET
4 BANK SOLENOID VALVE
FLOW DIVIDER

SPACER

EMM DIA MUD FLAF WASHER
M6 LOCKNUT (NYLOCK)

OIL FILTER

OIL FILTER ELEMENT

M8 HEX HD SET X 25MM

S8MM DIA SPRING WASHER

M8 LOCKNUTS

M6 ALLEN HD SQCKET SCREW x 45mm
OVER-CENTRE VALVE
FUNCTION BOX

M2& x 100mm HEX SET

M4 CSK' SOCKET SCREW x 20mm
M4 LOCKNUT

MI10 x 20mm HEX SET

10mm DIA SPRING WASHER

MI10 BEX NUT

B e L B R A k= e B L B RS e = D B LD e e e d

o

PART NO:
WDo7-VCP
ZLY-BRK
Z01-03-A550
Z01-03-10-A6
WD67-100
Z11-02-081
232-06
Z01-24-08
Z01-24-08E
226-0408
Z12-02-08
Z23-08
Z13-024-50
Z01-03-10-A8
ZLY-580A
Z26-0578
ZLY-S
223-04
Z26-0608
Z12-02-10
Z18-10




TANCO AUTOWRAP 580A MODEL
ELECTRIC COMPONENTS

20024

PARTS LIST

ITEM No. DESCRIPTION
1 JUNCTION BOX

2 24 CORE INTERCONNECTING LEAD C/W CONNECTORS
3 LOOM FOR VALVE C/W HERSCHMAN

4 LIFT ARM SENSOR

5 TIP SENSOR

¢} ROTATE SENSOR

7 SYSTEM PRESSURE LEAD

8 CONTROL BOX (5804)

g FUSE 18AMP

0 MAIN BATTERY LEAD

1

1
1 INLINE FUSE

51

2

._\—.L_.\—L_L—A—A.-L(Q..A_\j
.

PART Nuo.
ZLY-580A
ZLY-PO:
ZLY-P03
ZLY-P04
ZLY-P05
ZLY-P06
ZLY-PQ7
D60sC-A
ZLY-POS
ZLY-P1{0
ZLY-P11

_|||||[| |83
¥,

O




TANCO AUTOWRAP 580S MODEL
ELECTRIC COMPONENTS

PARTS LIST

(TEM No. DESCRIPTION

~I M AR

LYKKETRONIC PX MONITOR

7 PIN SOCKET CABLE 200mm LONG
MAIN BATTERY LEAD

7.5 AMP INLINE FUSE

7 CORE CABLE C/W CONNECTORS
ROTATE SENSOR

JOYSTICK C/W MICROSWITCH

™ ™

_l_L—L—L—l—A—kq

2003A

PART MNo.
D&06C-S
ZLY-P08
Z2LY-P12
Z0606-108
ZLY-P1i3
ZLY-P14
Z004-03-018




Electrica! circuit Diagram for Tanco 580S wrapper

Ielelolelelorololeol

5

EEW
Coa

T

P

S N == e i
- g oy {1 . .
£ - e, -
fol .
! T i

T/ puie sacket

)

]
|
S
/ Vs

a3 .40

K : 6 port !

J} - diver Ler |
| _ R Valve. )
' C&S close | W

| ] Y ec ‘g

Sersor




F¥1-090M

NN N4

s

14521

WUNGLL L SUAIEYEE OhiEES SLT08 YW NILHDIL-3W E

5305 ALOB MO 3TWM 3¥¥ SINIWLISTOY  TWNO3 38NSHI
LN ONGIOOT HLM  KOILISOd W 340035
WIYHD NEOMIYIS 4N VL 0F 3SIMMI0TD 1108 H3LSNOV

ONKENL MY LN ONNI0T SNN3SO0T A8 NYHD KOISNIL 72
DNIJYIg SNIINIIS S1T08 sLW N3S00T )

JNTI;0E4 OHINDISNIL  NivHD

W3LSAS CNINOJISNIL JARID NIVHD  &3T10d

w ;\_\ <

I N N

1908 9l W 1708 §31snrgy

i
© N \
JANO NIYH2

HINNYAS
YINQISNIL

NOILISO] NI @3NDSN3L 3YNn03S 01 17108 OiW N3IKUIL-3¥ €

UV S
0Z-5% 40 DNILE3S EINT X, MOddY S0 NOILI3HIO
NI M3NNYSS ONIST YNGISHIL ONHISAIOY  AD NIYHI NOISNIL 2

EINOISNIL MIVHD ONEMI3S 1308 OLW N3S00T L

35N03304d  DNINCISM3L NIVH]

HINOISNAL —

LD0HS
ONY X0849¥30

0 NYH)
[tV

ASSY  13A304dS FHINID

WILSAS ONINOISN3L 3JARID NIVH] XOHaviD
DNIXIANI LNYLISNOD JYHMOLAY OOINV.L




Y- 490M

JHWYN 3T

TN NIVHY L4348
‘51708 ONidWYT) 2L N3LHBIL L
YOANNMIOT N3LHILL 9

VY0 38 THM H0L0W SY NIYHD NOISN3L d3A0 LON OO
ONINGYM - 310N
NIVH] NO

NOiEJ3T430 WL -wwg S| 330 TN g 1N LSArdyY s

~F

WOLNNMZOT NINIVTS

ATLHONIS 1108 Shedin¥1d Zb il NIMIVES ¢
TQYvND NVHD 3A0WIE ¢

‘d0dd v HLIM L1Y¥3ddNS ONY 3INHOYW di1 dil L

39703304d  ONINOISNZL

NILSAS SNINOISNAL  JAIST NivHD  F1gV LN
Jd7HEMOLNY OOINVL




$8-1de90M  FHYN 3

N T

’/
L/ AOLY TN
YIONITAD JNVHOAH |\ Y, 1d0d Md

(75d 018

"D L3 ONY LY. LI0d WOMJ 3SOM IAOWRS 7 4ve 09 ﬁ
(1Sd0L8) 48 05 40 WSS ¥ OL ¥INK) uvHd ¢ e e O
LY. 1804 0o dind ONWH QA W0W4 34 13MNDD 2

CL¥. LH0d WO¥4 9N1d IACWI

JIONITAD HNVHOAR DNIBIYHIZY d04 SNOILINALSNI
LYYLE ANV %DU AMNVEAAH - JVHAMOLNY OINV.L




FAULT FINDING

PROBLEMS

1. Drive Roller and Bale Belt not
driving.

2. Film not wrapping evenly on bale.

3. Tyres coming off 4 platform
support wheels.

REMEDY

Check and replace shear pins in sprocket
on drive rolier.

Adjust film mast so centre of film roll is
aligned with centre of bale.

Replace wheels — reduce speed below
25 r.p.m — do not grease path of wheels
on platform. Check that bale does not
get trapped between arms and turntable
when being loaded.

If this happens lower arm and start again.

4. Hydraulic Bale Ramp not returning  See instructions for recharging hydraulic
to raised position after tipping cylinder.
off bale.

5. Bale Belt Tracking Adjustment:
(1) Ensure vertical rollers (plastic) are in tight on the bale. Remember that

the bale will reduce in size during wrapping and on the round bales in
particular, the corners will become rounded so that the bale will tend to
move sideways due to centrifugal forces. Now, if the plastic rollers are
too far apart, the bale will move against one of the plastic rollers
causing the belt to move in the opposite direction. Always adjust the
vertical plastic rollers so that they keep the bale central on the belt.

(i1) Adjust bale stop on lifi arm so that bale is loaded centrally onto

platform.

(iii)  Check that bale belt is fitted so arrow points in direction of travel.

(iv)  Check that gripface strips are securely fixed to the roiler and have not

moved out of alignment.

(v) See Bale Belt Tracking Instruction.




	Hydraulic diagram 580A
	Hydraulic diagram 580S
	Closed senter fitting 580A
	Hydraulic components
	Turn table
	Chain drive
	Lift arm
	Film dispenser
	Cut and start unit
	Cut and start sensor
	Turn table locking
	Hydralic bale ramp
	Lighting kit
	Electric components
	Chain tensoning
	Recharging c&s cylinder
	Fault finding

